0412-120

2531-003

e
2500-049

2500-068

g e

0412-118

? 0412-117

2506-021
2529-010

2532-002

0412-119

2509-003 /

2521-094
2500-051

2532-004 /

2500-051

©

0412-122

®

so0000000

50 class engine
2505-001

2532-012

8
ém

0412-205

2532-004

0412-124

2521-095

2532-004
2521-095

67

0412-123

0412-110

2530-004
- 2530-005

§‘\

1 2530-004

DTDS type

DTDSO OO0

2534-007

ﬂ;

il

il

TTAwsTTL

0412-114

2500-048

000 No. ooooooo ooo oo@gmo goooo
Code No. Name Q'ty Unit price in yen Remarks
0403-011 slfinoonoo 1 300

¢10 Mast rock

pl0000000 L=235P=182

0412-110 900
¢10 Main mast L=235 P=182 !

0412-111 sbO00oO000o00oOoO0ooOoooooooon 2 500 oooooooooooo
SD wash-out control arm Screws, collers and balls attached
poooooao p=22

- 200

0412-112 Radius arm P=22 2
sbOooooo 8rT-79T

0412-113 SD main gear 87T-79T 1 600
sbglo0000O00O0ODO

0412-114 SD ¢10 Drive auto-rotation 1 2,000
sbOoooooOoooooo 100 JoOoorwOOOOOOO Brg.OOO

0412-115 . 800
SD auto-rotation case 1 set Bushings and washers attached (one way bearings sold separately)|

0412-116 SDDQDDDDDDDDD | 200 oooooooo 0
SD main gear stopper Screws and nuts attached
oTO0O0000000D0 100 oooo

0412-117 Clutch bell with 9T gear 1 set 3,500 Pre-assembled
oToooooooooo 100 oooo

0412-118 Clutch bell with 10T gear 1 set 4,000 Pre-assembled
sbO0oOoOooOooooa oooo

0412-119 Clutch shoe with shaft ! 3,000 Screws attached
sbO00oOo0oO0ooooOoooogpioOooooo oooo

0412-120 SD starter coupling (For g5 shaft) 1 500 Screws attached
sbOooOoooon 3000 Fwoo

0412-121 SD fly wheel for 30 engine ! 2000 Washers attached
sDO0O000000 500 2,500 Fwo o

0412-122 SD fly wheel for 50 engine ! > Washers attached

3 sbOoooooooo sadd 1,400 oooo

0412-123 SD Engine mount for 30 engine ! ? Screws attached
sbO0oOoooOooosad 2,80 oooo

0412-124 SD Engine mount for 50 engine 1 800 Screws attached
SDMO O O Assy 30/500 O 1300 000000000000 3s00000000

0412-202 SD muffler assembly for 30/50 1 set 2,300 With Screws, Nut and Nipple Useble o the 3050 engine,

0412-205 sboooaonoon 1 500
SD cooling fan

~ sbOoooosrT 1

0412215 SD main gear 87T 300

0412-216 sbOoOoooosoT 1 500 ooobooooob
SD second gear 80T Screws and collers attached
gooooooooooooooo 100

0414-112 Wash-out block set 1 set 1,000

0414-042 000000000 mo (s10) . 4500 D4DD.EIDDDDD
Swash plate 120° (810) with pivot bolts
Brg. ¢12X16LO 00O OO

2500-048 Bearing p12X16L one way ! 1,500

2500-049 Brg. ¢10X¢19X577 2 1,200

2500-051 Brg. ¢4X¢8X377Z 2 1.200

2500-068 Brg. ¢5X¢13X477Z 2 1,200
M20000

2505-001 M2 nut 20 200

2505006 M3OOooooooo

3 M3 nylon nut 10 200

2506-021 FW5X7X0.1T 5 400

2506-036 FW12X18X0.2T 5 300
000000 @2X11.8 300

2509-003 Needle pin g2X11.8 2 :

000 3X5X4.1
N 300

2521-053 Collar 3X5X4.1 2
000 3X4X8.5F

2521-094 Collar 3X4X8.5F 2 500
000 3X5X4.5F

2521-095 Collar 3X5X4.5F 2 500
50000

2525-001 5 ball 10 500
o000 SS050

2529-010 O ring SS050 5 300
0000000 (D) e5X5XM3

2530-004 Pivot bolt (D) g5X5XM3 2 400
0000000 (E)e5X7XM3

2530-005 Pivot bolt (E) g5X7XM3 2 300
00000000 mMéxX4

2531-003 Set screw M4X4 10 300
000000000 m3X8

2532-002 Cap screw M3X8 10 400
000000000 M3X12

2532-004 Cap screw M3X12 10 400

3 000000000 M3X2s5

2532-005 Cap screw M3X25 10 400
000000000 M3X20

2532-006 Cap screw M3X20 10 400

2532010 Ooooooooo mM3X2s8

i Cap screw M3X28 10 400
0o00o0Oooooo M3X3s5

2532012 Cap screw M3X35 10 400
goooooooo m2xs

2532-028 Cap screw M2X8 10 800
ooooo M2xs

2533-005 Pan-head screw M2X8 20 100
oooooooooo M3xi2oOoOo

2534-007 Tapping screw M3X12 black 10 100

2538-002 ooo Mxe 10 200

Countersunk screw M3X6

68




